




  
 
 
 
 
 
 United States Steel Corporation 
 Midwest Plant 
 6300 US Highway 12 
 Portage, IN 46368 
 
 
 
 
 

Wastewater Compliance Plan 
NPDES Permit No. IN0000337 

Per Agreed Order Case Nos. 
2019-26434-W, 2019-26665-W 

 
 

Submitted: January 5, 2022 
 
 



Updated Compliance Plan  
 

 

  
 

1/13 

CONTENTS 
 

1. Executive Summary 2 
2. Background 3 
3. Identification of Causes of Violations 5 
4. Source Survey Report 6 
5. Engineering Evaluation – Pretreatment Plant 7 
6. Engineering Evaluation – Chrome Treatment Plant 8 
7. Engineering Evaluation – Final Treatment Plant 9 
8. Review of Preventative Maintenance Program and Standard 

Operating Procedures for Communications 10 
[...]
26434-W, 2019-26665-W) with Indiana Department of Environmental Management (IDEM), 
which requires U. S. Steel to evaluate the adequacy of the existing Chrome Treatment Plant 
(CTP) components and operations. The Agreed Order also stipulates that this evaluation must be 
certified by a Licensed Professional Engineer (Reference Agreed Order II.6.D). Ramboll was 
contracted by U. S. Steel to develop and certify the Chrome Treatment Evaluation.   
 
This report presents the details of the evaluation, which includes a description of the treatment 
process, process unit sizes, equipment age and condition, operational, monitoring and control 
activities, plant maintenance and reliability, and recommendations to implement. Overall, based 
on Ramboll’s performance evaluation, the CTP is operating well. The sampling data provided by 
U. S. Steel indicated the CTP is removing greater than 98% of the total chrome. 
 
Ramboll worked alongside U. S. Steel to inspect all relevant equipment, components, and 
operations in the CTP’s current state.  Ramboll recommends are presented in Section 9 of this 
report. 
 
  



Ramboll - Chrome Treatment Plant Evaluation 

 

   
 

6/31 

2. INTRODUCTION AND GENERAL OVERVIEW 

2.1 Background Information 
The U. S. Steel Midwest Plant is participating in an Agreed Order (Cases 2019-26434-W, 2019-
26665-W) with IDEM, which requires U. S. Steel to evaluate the adequacy of the existing CTP. 
Ramboll was contracted by U. S. Steel to develop and certify the CTP Evaluation. Ramboll 
followed accepted engineering practices in the development of this evaluation for the site. These 
practices included visual observations, discussions with operators and site managers, inspection 
of wastewater treatment equipment, source sampling, on-line and augmented flow 
measurement, statistical data evaluation, review of permits and DMR data, and brainstorming 
with site personnel. 
 
Figure PFD-01 provides a process flow diagram of the CTP, as well as the critical process design 
parameters of all major treatment plant equipment and tanks. A Process Design Table is included 
in Appendix 1. 

2.2 Purpose of Treatment Plant 
The purpose of the CTP is to treat hexavalent chrome-bearing wastewaters via a reduction 
process using sulfuric acid, sodium bisulfite, and sodium hydroxide. The CTP receives wastewater 
from the following influent sources: 
• Greenbelt II Landfill leachate and stormwater (Greenbelt II per PFD-01) 
• Hexavalent chrome-bearing wastewaters from the Tin Free Steel Line (ETCM) and Electrolytic 

Tinning Lines (ETLM) (ETLM and ETCM per PFD-01) 
• Stormwater from the outside trench (Stormwater Sump/Trench per PFD-01) 
 
Treated effluent from the CTP is discharged via internal Outfall 204. Outfall 204 discharges to the 
Portage-Burns Waterway via Outfall 304 (administrative compliance point for internal Outfalls 
104 and 204), which discharges via Outfall 004. 

2.3 Agreed Order Evaluation Requirements 
The purpose of this evaluation is to assess the adequacy of the existing CTP and operations per 
Agreed Order II.6.D and address needs to include: 
• Identify existing treatment components, and for each component, determine its capacity, age, 

current condition, and treatment capability, including removal efficiency, and characterize the 
wastewater (source, nature, and volume) that it receives; 

• Describe the current treatment operations, including detailed diagrams that depict flows to 
and through the CTP; 

• Evaluate the adequacy of treatment equipment and operations and determine needs. The 
determination of equipment needs shall encompass equipment repair, replacement, and 
addition; 

• Develop a plan and schedule for addressing treatment needs; and, 
• Submit the information required above, certified by a Licensed Professional Engineer. 
 

  



Ramboll - Chrome Treatment Plant Evaluation 

 

   
 

7/31 

3. TREATMENT SYSTEM DESCRIPTION AND SIZING 

3.1 Treatment Plant History 
U. S. Steel’s existing CTP was constructed following the results of a Phase 2 evaluation completed 
by N.A. Water Systems (N.A.W.S.) in October 2008. N.A.W.S. was retained by U. S. Steel to 
evaluate options for upgrading wastewater treatment facilities at the Midwest Plant; the findings 
and recommendations are detailed in N.A.W.S.’s Used Oil, Waste Minimization, and Wastewater 
Modernization Phase 2 Report (“Phase 2 Report”). U. S. Steel’s preexisting CTP was replaced with 
an entirely new plant, consistent with N.A.W.S.’s Conventional Chrome Treatment System 
upgrade (Option 2), outlined in Section 3.1.2 of the Phase 2 Report. The new treatment system 
includes chromium precipitation, solids precipitation, and solids dewatering and was put into 
service on September 4, 2011. 

3.2 Process Description 
As stated in Section 2.2, the main objective of the CTP treatment system is to treat hexavalent 
chrome-bearing wastewaters via a reduction process using sulfuric acid, sodium bisulfite, and 
sodium hydroxide to allow for discharge to the permitted outfall. The treatment processes 
include: 
• Chrome Equalization Tank (TK-2001); 
• Chrome Reduction Tanks (TK-2002A and TK-2002B); 
• pH Adjustment Tanks (TK-2003A and TK-2003B); 
• Lamella Clarifiers (CF-2001A and CF-2001B); 
• Sludge Handling – Sludge Holding Tank (TK-2005) and Filter Press (FP-2001); 
• Continuous Backwash Filters (F-2001A and F-2001B); and, 
• Former Final pH Adjustment Tank (TK-2004). 
 
PFD-01 provides a process flow diagram of the CTP, as well as the critical process design 
parameters of all major treatment plant equipment and tanks.  
 
Tables 3.1 and 3.2, which follow, summarize the CTP Major Equipment and Instruments, as well 
as the CTP Chemical Equipment. 
 
The CTP system was initially designed for an average flow of 2500F

1 gpm and a design peak flow of 
4501F

2 gpm. The CTP consists of two parallel trains, each sized to treat these flow rates. Between 
July 2020 and June 2021, the average daily effluent flow to Outfall 204 for the CTP was 108 gpm 
with the maximum daily flow of 207 gpm. The Chrome Equalization tank receives and stores 
influent wastewater prior to treatment. From the equalization tank, wastewater is transferred to 
one of two trains, Treatment Train A and B. Each train consists of a chrome reduction tank, pH 
adjustment tank, Lamella clarifier, and continuous backwash filter. Treated effluent from each 
train is discharged to the Final pH adjustment tank before discharging through Internal Outfall 
204 which then flows to Outfall 004.  
 
For additional details on specific equipment details, see section 3.3 Equipment, Instruments, and 
Controls. 
  
 
1 Design Average Flow is based on manufacturer’s design average flow for Dynasand Filter (Continuous Backwash Filter). 
2 Design Peak Flow is based on manufacturer’s peak flow for the Lamella Clarifier. 



Ramboll - Chrome Treatment Plant Evaluation 

 

   
 

8/31 

Table 3.1 CTP Major Equipment and Instruments1 
Name Tag(s) Purpose Design Criteria 

CTP Building Sump TK-2008 Receives wastewater from the Filter Press, 
Continuous Backwash Filter A and B, Truck 
Fill Pad A, and Chrome Equalization Tank 
containment 

1,615 gal 

CTP Building Sump Pump 
A 

P-2008A Transfers wastewater from the CTP 
Building Sump to the Chrome Equalization 
Tank 

200 gpm @ 50’ TDH 
ea. 

CTP Building Sump Pump 
B 

P-2008B 

Chrome Equalization Tank TK-2001 Stores CTP influent wastewater 60,000 gal 
HRT = 4 hrs. 

Equalization Tank 
Transfer Pump A 

P-2001A Transfers wastewater from the Chrome 
Equalization Tank to the Chrome 
Reduction Tanks 

500 gpm @ 30’ TDH 
ea. 

Equalization Tank 
Transfer Pump B 

P-2001B 

Outside Stormwater / 
Acid Sump 

N/A Stores stormwater from the Stormwater 
Acid Trench 

N/A 

Chrome Reduction Tank A TK-2002A Lowers wastewater pH and speeds up 
reaction through acid addition and reduces 
chromium to Cr+3 through addition of 
reducing agent; mixing is provided 

11,090 gal ea. 
pH ~ 2.5 
ORP ~ 250 mV 
HRT = 44 min 

Chrome Reduction Tank B TK-2002B 

pH Adjustment Tank A TK-2003A Neutralizes wastewater and precipitates 
chromium hydroxide through Caustic 
addition; mixing is provided 

5,430 gal ea. 
7.8 < pH < 8.5 
HRT = 22 min 

pH Adjustment Tank B TK-2003B 

Flash Mix Tank A N/A Provides rapid mixing to disperse 
Coagulant evenly (to ensure a complete 
chemical reaction) and form flocs 

140 gal ea. 
HRT = 34 sec Flash Mix Tank B N/A 

Flocculation Tank A N/A Provides slow mixing and Polymer to 
enhance floc growth and to facilitate 
Lamella Clarifier gravity settling 

900 gal ea. 
HRT = 3.6 min Flocculation Tank B N/A 

Lamella Clarifier A CF-2001A Settles out influent solids (chromium 
hydroxide) by gravity 

1,135 ft2 ea. 
0.18 gpm/ft2 ea. 
Peak Flow ≤ 450 gpm 
ea. 
TSS ≤ 300 mg/L 

Lamella Clarifier B CF-2001B 

Continuous Backwash 
Filter A 

F-2001A Filters Lamella Clarifier effluent with 
continuous backwashing 

92 ft2 ea. 
2.72 gpm/ft2 HLR ea. 
Effluent TSS ≤ 10 
mg/L 
Design Flow = 250 
gpm 

Continuous Backwash 
Filter B 

F-2001B 

Former Final pH 
Adjustment Tank 

TK-2004 Stores and discharges final treated 
effluent and provides pH adjustment, if 
necessary 

1,640 gal 
HRT = 7 min 

Sludge Holding Tank TK-2005 Stores Lamella Clarifier sludge effluent; 
mixing is provided 

5,500 gal 

Filter Press FP-2001 Provides efficient separation of solids from 
liquids for fast, simple removal of filter 
cakes for off-site landfill disposal 

612 ft2 
6 gpm/ft2 HLR 



Ramboll - Chrome Treatment Plant Evaluation 

 

   
 

9/31 

Table 3.1 CTP Major Equipment and Instruments1 
Name Tag(s) Purpose Design Criteria 

Filter Press Feed Pump A P-2003A Transfers sludge from sludge holding tank 
to filter press 
Transfers sludge from sludge holding tank 
to filter press 

100 gpm @ 231 TDH 
ea. (existing) 
 
250.9 gpm @ 700 rpm 
Max discharge 
pressure = 175 psi 
(replacement pump)  

Filter Press Feed Pump B P-2003B 

Notes: 
1Reference Process Design Table in Appendix 1. 

(gal): Gallons 

(gpm): Gallons per minute 

(HLR): Hydraulic Loading Rate 

(HRT): Hydraulic Retention Time 

 

(ORP): Oxidation Reduction Potential 

(TDH): Total Dynamic Head 

(TSS): Total Suspended Solids 

(mg/L): Milligrams per liter 

 
Table 3.2 CTP Chemical Equipment1 

Name Tag(s) Purpose Design Criteria 
Sulfuric Acid Dosing System 
Sulfuric Acid Mill Source Tank N/A Stores and feeds Sulfuric Acid 

to lower the influent pH and 
speed up the reduction reaction 

N/A 
Sulfuric Acid Dosing Pump A P-2009A 34 GPH A 69’ TDH ea. 
Sulfuric Acid Dosing Pump B P-2009B 
Sodium Bisulfite Feed System 
Sodium Bisulfite Storage Tank A TK-2007A Stores and feeds Sodium 

Bisulfite (reducing agent) to 
reduce Cr+6 to Cr+3 

7,040 gal. ea. 
Sodium Bisulfite Storage Tank B TK-2007B 
Sodium Bisulfite Feed Pump A P-2005A 73 GPH @ 231’ TDH ea. 
Sodium Bisulfite Feed Pump B P-2005B 
Caustic Feed System 
Caustic Storage Tank TK-2006 Stores and feeds Caustic 

(NAOH) to neutralize influent 
and precipitate Cr+3 as insoluble 
chromium hydroxide (Cr(OH)3) 

7,000 gal. 
Caustic Feed Pump A P-2004A 34 GPH @ 69’ TDH ea. 
Caustic Feed Pump B P-2004B 

Coagulant Dosing System 
Coagulant Storage Tank TK-2014 Stores and feeds Coagulant to 

bring non-settling particles 
together into larger, heavier 
masses of solids (flocs) 

1,100 gal. 
Coagulant Dosing Pump A P-2015A 7 GPH @ 69’ TDH ea. 
Coagulant Dosing Pump B P-2015B 

Polymer Feed System 
Polymer Day Tank TK-2011B Stores and feeds Polymer to 

enhance floc growth and 
facilitate Lamella gravity 
settling 

1,175 gal. 
Polymer Metering Pump A P-2011A 74 GPH 

100 PSI Polymer Metering Pump B P-2011B 

Notes: 
1Reference Process Design Table in 

Appendix 1. 

 

(dia.): Diameter 

(GPH): Gallons Per Hour 

 

(TDH): Total Dynamic Head 

(PSI): Pounds Per Square Inch 



Ramboll - Chrome Treatment Plant Evaluation 

 

   
 

10/31 

3.3 Equipment, Instrumentation, and Controls 
The following sections detail the function of each component of the CTP treatment system. 

3.3.1 Chrome Equalization Tank (TK-2001) 
Refer to Tables 3.1 and 3.2 for equipment and instrumentation design criteria details, including 
sizing and capacities. 
 
As stated in Section 2.2, the Chrome Equalization Tank (TK-2001) receives wastewater from 
three influent sources: Greenbelt II (Landfill), ETLM and ETCM, and stormwater from the outside 
sump/trench. The CTP Building Sump (TK-2008) receives backwash from the Continuous 
Backwash Filters and miscellaneous equipment discharges and recycles the wastewater back to 
TK-2001. Influent ETLM and ETCM are combined prior to entering TK-2001 and are monitored for 
pH, conductivity, and ORP. TK-2001 is an open top tank constructed of grade 304 Stainless Steel. 
Typically, the water level in TK-2001 is maintained at a lower height (~30%) to provide storage 
for influent wastewater. Wastewater from TK-2001 is pumped to one of the two treatment trains 
(Train A or B) via the Equalization Tank Transfer Pumps, P-2001A or P-2001B. Each treatment 
train has a dedicated pump with variable frequency drive (VFD) and effluent flow meter for 
controlling flow to each train. 

3.3.2 Chrome Reduction Tanks (TK-2002A and TK-2002B) 
Refer to Tables 3.1 and 3.2 for equipment and instrumentation design criteria details, including 
sizing and capacities. 
 
Each treatment train includes one Chrome Reduction Tank (dome roof tanks) constructed of 
fiberglass reinforced plastic, TK-2002A and TK-2002B. From the Chrome Equalization Tank, 
wastewater is directed to the bottom inlet of one of the Chrome Reduction Tanks. In the Chrome 
Reduction Tanks, hexavalent chromium is reduced to trivalent via the addition of Sulfuric Acid 
(Acid) and Sodium Bisulfite. Acid and Sodium Bisulfite are pumped from chemical storage tanks, 
consistent with Table 3.2, and are injected into the wastewater immediately before entering the 
Chrome Reduction Tanks. The Acid lowers the wastewater pH to speed up the reduction reaction, 
while the Sodium Bisulfite (or, reducing agent) reduces the chromium to the trivalent form. To 
ensure a successful reduction reaction occurs, each tank is equipped with a vertical mixer, and 
the reduction tank wastewater is continuously monitored for pH and ORP. As such, the pH and 
ORP are adjusted and maintained within set ranges. Reduced wastewater effluent from the 
Chrome Reduction Tanks then flows by gravity to the pH Adjustment Tanks, TK-2003A or TK-
2003B, for neutralization and precipitation. 

3.3.3 pH Adjustment Tanks (TK-2003A and TK-2003B) 
Refer to Tables 3.1 and 3.2 for equipment and instrumentation design criteria details, including 
sizing and capacities. 
 
From the Chrome Reduction Tanks, wastewater is directed to the bottom inlet of one of the pH 
Adjustment Tanks, TK-2003A or TK-2003B. The pH Adjustment Tanks are dome roof tanks 
constructed of fiberglass reinforced plastic. In the pH Adjustment Tanks, wastewater is 
neutralized through the addition of Sodium Hydroxide (Caustic) to precipitate trivalent chromium 
as insoluble chromium hydroxide. Caustic is pumped from the Caustic Storage Tank and is 
injected into the wastewater immediately before the Chrome Reduction Tank inlet. To facilitate 



Ramboll - Chrome Treatment Plant Evaluation 

 

   
 

11/31 

chromium precipitation, each tank utilizes an overhead mixer and is continuously monitored for 
pH. The pH is sustained within an optimal range to achieve minimum solubility. Wastewater 
effluent from the pH Adjustment Tanks flows by gravity to respective treatment train Flash Mix 
Tanks, Flocculation Tanks, and Lamella Clarifiers.  

3.3.4 Lamella Clarifiers (CF-2001A and CF-2001B) 
Refer to Tables 3.1 and 3.2 for equipment and instrumentation design criteria details, including 
sizing and capacities. 
 
Following the pH Adjustment Tanks, wastewater flow enters Flash Mix Tank A or B and 
subsequently enters Flocculation Tank A or B. The Flash Mix Tanks introduce a Coagulant to 